PARTS CATALOG

ZN390T

CHANGCHAI

ZN390T DIESEL ENGINE

/—;ﬁ\
<€) na@m

CHANGCHAI CO.,LTD.,CHINA



1. Cylinder Head Cover Assembly

2. Cylinder Head Assembly

3. Cylinder Block and Gear Case Assembl).r

4. Timing Gear Train

5. Piston and Connecting Rod Assembly

6. Valve Timing Mechanism ==+ +sseeeen

: Valve Timing Mechanism  +++s=sssssrserasesseresservenassnsss

8. Water Pump and Fan Assembly «+++ sseseresvsneressassnssons
9. Oil Sump Assembly <+xeesesenes

10. Lubricating Oil Pump Assembly  +++eseveseerorssianmninsaiiisenns
11 Fuel System  stssessrermesnsamessntsasaesssasssnenseneennsananes
12. Oil Suction Strainer Assembly — cecceeere e,
13. Breather Assembly «rreeeeersisseeanseienienneannmnrnnnnion.
14. Oil Filter/Air Filter/Generate/Starting Motor/Silencer

15.

CONTENTS

Tension Pulley Assembly

«®x w»m W

< 10
- 12
- 14
- 16
+ 18

<22
- 24
s 26



Fig.1 Cylinder head cover assembly



Cylinder Head Cover Assembly(Fig.1)

' Ref. No. Name of parts Part No. Quantity
1 Decompression lever N390T - 01400 1
2 Stop pin 2102 - 010021 |
3 Torsional spring NS;;).T - 01016 ‘l
- Bolt M8 « 22 GR/T5781 — 2000 3
5 [ Bolt ring 10.6 1.8 i (GB34521 - 1992 1
6 Washer 8 (33)1'859 — 1987 3 il
7 Decompression lever bushing  N390T - 01015 |
8 " Gasket | 2102 - 010024 2
9 s Decompressor controlling 2102 - 010022 1
10 Breather tube N85 - 01004 1
11 Cylinder head cover N390T - 01003 1
12 gver ring 33.5 % 2.65 ail filling GB/T3452.1 - 1992 1
13 Ol filling cover N85 - 01002 1
14 Name plate ZN390T - 01009Y ' 1
15 Bolt M4« 6 GH/TAS — 2000 I 9
16 PR Cylinder head cover <eal N390T - 01001 T \
17 Retainer NS5 - 01005 | !
18 Steel wool screen ] N85 - 01008 1
19 Multi - hole retaining plate N85 - 01007 1
20 Oil retainer N85 - 01006 T
21 Washer 6 GB/T859 - 1987 2
22 Serew M6 %12 GB823 - 88 2







Cylinder Head Assembly(Fig.2)

¥4 Ref.No. % % Name of pans F.BHY Part No. | ¥R Quantity
1 (&I & Cylinder head ZN390T - 02108 1
2 ER Sleeve N85 - 02101A 3
3 :tll‘&ﬁﬁﬂ’ Water pump adapter gas- BT = D801 ;
4 M Lifting eye N8S - 02004 2
5 @M Washer 8 GB/T8S9 - 1987 36
6 % Bolt MS » 20 GB/TS782 - 2000 4
7 # " ¥ Exhaust manifold ZN390T - 10001 1
8 T3 A Stud M8 * 60 GB/T899 - 1988 2
9 % Nut M8 GB/T6170 - 2000 16
10 &)1 Gasket N8ST - 20001 1
11 B 3 M Stud M8 x 85 GB/T899 - 1988 4
12 A3k W Stud M8 x 75 ' GB/T899 - 1988 s |
13 HS W K Exhaust manifold gasket NS0 - 02006 3
14 E® Sleeve N485QA - 02110 1
15 TR ¥® Valve guide N85 - 02105 6
16 A3 M Stud M8 x 50 GB/T899 - 1988 6
17 % i 28 K Injector insert CZ475Q - 021005 3
18 & % Expansion plug®55 N85 - 02104 1
19 W E ¥ Expansion plug®26 N48S - 02109 3
20 7% W Expansion plug®20 N48S - 02102 6
21 #4011 H Exhust valve seat ' N85 - 02106 3
22 BT Inuske viave seat N85 - 02107 3
23 B/ B H Intake manifold gasket ZN390T - 02005 1
24 #R Intake manifold ZN390T - 09001 1
25 &} Gasket N48S - 09006 3
26 8 Washer 8 GB/T97.1 - 1985 8
27 4 Bolt M8 x 20 GB/T5783 - 2000 4
28 5 Bolt M8 x 28 GB/TS782 - 2000 4
29 % 8 Cover N485 - 09005 2
30 4 Bolt M8 % 16 GB/T5783 - 2000 8




BT
Ay \;
O = © hig.3  Cylinder block ond geor case assembley



8 Ref.No. % ¥ Name of parts T B45 Part No. [ Quanti
38 ligtfﬁﬁ i B K Hydraulic pump cover gas- N8ST - 12010 2
39 ¥ ¥ # Hydraulic pump cover N85ST - 12009 2
40 ## Bolt M8 % 25 GB/T5782 - 2000 11
41 ## Oil seal DR32 # 72 % 12 HGY - 692 - 67 1
42 B 8 W] 2 Gear case front cover N485T - 12005 1
43 # % M Gear case front cover gasket N485T - 12006 1
44 | % # Bolt M8 x 80 GB/TS782 — 2000 1
45 | $2# Bolt M8 x 45 p GB/T5782 — 2000 3
6 gﬁ?{ﬂ%ﬁ?ﬁ Inner hexagon cylindri GB/T70.1 - 2000 1
47 8 #2 Bolt M8 x 50 GB/T5782 - 2000 2
48 8% 42 Bolt M8 x 75 GB/T5782 - 2000 1
49 EikE3EE T.D.C. pointer N85T - 12008 1
50 # 8 Washer 6 GB/T859 — 1987 1
51 z;ll?‘;ﬁ %{fafxi-l?ﬂ Inner hexagon cylindri- | ~n a0 | 2000 3
52 7 #¢ % € {1 & Gear case locating sleeve N85 - 03001 3
53 52 {i 8§ Dowel pin N85T - 03110 2
54 O EE M O - ring seal rod N48ST - 03023 2
55 8 {& % & Monolithic main shaft cover | N390T - 03115 - 1 1
< F G K % S #2 % B Main shaft cover bolt Nie i &

washer
57 4 & % %K #2 Main shaft cover bolt N9 - 03106 s
58 B %R #2 Main bearing cap bolt N85T - 03108 8
50 ﬁoiwlﬁe.ll’l;. #t A& ('F ) Crankshaft thrust plate N85 - 03007 >
60 ?fl §i A # A (L) Crankshaft thrust plate | \ios _ 01000 2
upper)
61 FE4H0 FL (T )Main bearing shell(lower) N8&S - 03006 4
62 EH K (L) Main bearing shell(upper) N85 - 03008 3
63 | ﬂ.:ﬂﬂﬂgﬁ # % Lubricating oil filter gas- | \gsr 03020 - 1 1
64 | 88 Bolt M10 % 35 GB/T5782 - 2000 1
65 &2 Bolt M16 <70 GB/T5782 - 2000 1
66 Bl FE F7 45 B 28 Ol pressure sensor N85 - 03004 1
67 BUK @ E4F Water draining cock N85 - 03200 1
68 EBHEREE Rear oil seal cover gasket NS5T - 03005 1
69 S5 08 W 3 X R Feul filter suppont - N390T - 03024 1
70 82 #2 Bolt M8 x 20 GB/T5783 - 2000 4
71 J& i1 # 2 Rear oil seal cover N85T - 03010 1
72 %% Blocking plug N85 - 03111 El
73 #i Pin B8 x 16 GB/T119.1-2000 2
74 # Pin B10 x 22 GB/T119.1 - 2000 2




Cylinder Block and Gear Case Assembly(Fig.3)

| Ref. No. Name of parts Part No. Quantity
1 L # Bolt M10 % 25 GBS78 - 86 10
2 2 Bolt M12 %25 GB/T5782 - 2000 2
3 &l Washer 12 GB/T859 — 1987 2
4 # 8 Washer 10 GB/T859 - 1987 12
5 K % Flywheel housing N48ST - 03012 - 1 1
6 M # Oil seal DL8S x 110 x 12 HGS - 692 - 67 1
7 5 # Bolt M8 x 25 GB/T5783 - 2000
8 M Washer 8 | GB/TS783 - 1987 46
9 1M Washer 8 GB/T848 — 1985 42
10 # A Expansion plug N85 - 03108 1
1 3§ $8J5 1 & Camshaft rear bushing N85 - 03109 ‘ 1
12 ¥ % Expansion plug®30 N85 - 03102 4
13 /4 %6 55 o 8] 4 I Camshaft middle bushing | N85 -03112 1
14 Hlid R Oil dipstick N390T - 03301A 1
15 I 3% F {2 F Cylinder head locating sleeve | N85 - 03017 2
16 o G 4 Cylinder head bolt washer | N85 - 03014 14
17 LT ¥ # Cylinder head bolt N85 - 03015 14
18 & §1 % Cylinder liner NG9O - 03003 3
19 7K B Water seul ring N90 - 03002 6
20 I ME K Cylinder head gasket ZN390T - 03013 1
21 #Li%& Cylinder block N390T - 03101 1
22 ™ 2 B4 Camshaft bushing N85 - 03103 | 1
23 I E LN Gear case gasker N85 - 12001 1
24 5 Nut MS GB/T6170 — 2000 3
25 # Bolt M8 x 35 GB/T899 - 1988 | 3
26 B 8% Gear case NSST - 12002 | 1
27 B 5 Nut M10 GB/T6170 — 2000 1
28 %M Washer 10 R GB/T93 - 1987 1
29 A LB B Generator bracket N8ST - 12007 1
30 $#2 Bolt M8 ¥ 20 GB/T5782 - 2000 6
31 &8 # Bolt M10 X 90 GB/T5782 - 2000 1
32 #Mx Beanng 107 GB/T276 - 1994 2
33 W5 MW Gear case cover gasket N85T - 12003 1
34 %48 = 3 Gear case cover N85T - 12004 1
35 R #2 Bolt M8 X 65 GB/TS5782 — 2000 3
36 ## Bolt M8 % 40 GB/T5782 - 2000 1
37 8 ¥ Bolt M8 x 30 GB/T5782 - 2000 2




Fig.4  Timing gear lrain

23



Timing Gear Train(Fig.4)

%8 Ref. No. % ¥ Name of pans ¥ .#49 Parnt No. | 2R Quantity
1 ## Bolt M12 > 30 GB/T5782 - 2000 1
2 8 Washer 12 GB/T859 - 1987 1
3 ﬂl*i”iﬁﬂ'fﬁﬁmﬁ Camshaft timing gear NS = 0060 i

retainer
4 #EE F A4 Hydraulic pump gear N85T - 04011A 1
S &4 48 8 1E 84 5 58 Camshalt timing gear N8ST - 04007 1
6 % # Bolt M8 x 16 GB/T5782 - 2000 2
7 %M Washer 8 GB/T859 - 1987 4
8 W Washer 8 GB/T97.1 - 1985 2
9 2 8 FE 1 Camshaft retainer | N85 - 04008 1
10 IEBH Nt ¥ & Timing idle gear bushing | N85 - 04002 1
1 IEB 5 ¥ Timing idle gear shaft N85S - 04004 1
12 2 LM Hollow bolt N8ST - 04012 1
13 &M Washer 195 - 09001 - 1 2
14 0 WA Oil pipe N8ST - 04100 1
15 4+ Bolt M8~ 50 GB/T5782 - 2000 2
16 (E B O 92 FE 4] Timing idle gear retainer | N85 - 04003 1
17 ® # Bolt M6 x 25 GB/TS5783 - 2000 6
18 M Washer 6 GB/TRS9 - 1987 6
19 BX 1% & Adaprer N485ST - 32001A 1
20 ‘ ::if:girﬂl th £ Lubricating oil pump Sis%i=od10 :
21 98 (F 27t % Crankshalt timing gear N8S - 04006 1
22 IEBH Nt 3 Timing idle gear N85S - 04005 1
23 M X IE 8§ £ Injection pump timing NASST = 04001 i
gear




Piston and Connecting Rod Assembly(Fig.5)



Piston and Connecting Rod Assembly(Fig.5)

Ref.No. Name of Pari Part No. Quantity
1 Ist piston ring 4B26-050002 -+
2 2nd piston ring 4B26-050003 &
3 Oil ring 4B26-051000 4
4 Circlip 28 GB/T893.2-86 8
5 | Piston 4B26-050001 B
6 Connecting rod N85-05201 4
7 Connecting rod bolt N85-05203 8
8 Connecting rod bearing shell 4L68-050005 8
9 Connecting rod cap N85-05204 4
10 Connecting rod nut N85-05205 8
11 Connecting rod bushing N85-05202 4
12 Piston pin N85-05004 4




Fig.6 Crankshoft and flywheel assembly



Crankshaft and Flywheel Assembly(Fig.6)

¥ % Ref. No. 4 ¥ Name of parts T .49 Part No. | 8RB Quantity
1 E# /K Starting jaw N390T - 06003 1
2 E#HMEMW Sarting jaw washer N85 - 06002 1
3 il 40 B W R Crankshalt pulley N390T - 06001 1
4 ::i::.iﬁﬂﬁ Lubricating oil pump NBS'= 04010 i
s 1§ iF 8 4 % Crankshaflt fiming gear N85 - 04006 1
6 ® Key C10 %63 GB/T1096 - 1979 1
7 ¥ Crankshaft N385 - 06004 1
B # Cylindrical pin B10 x 20 GB/T119.1 - 2000 1
9 KR WE Flywheel N48S5 - 06102 1
10 ER Flywheel N390T - 06101 1
11 M S K Ball bearing 104 GB/T276 - 1994 1
12 EREE BN Flywheel blot washer N85 - 06005 3
13 KREE Flywheel bl N85 - 06006 6




L~

Fig.7 Valve timing mechanism



Valve Timing Mechanism(Fig.7)

¥ 8§ Ref No. % % Name of parts T W9 Part No. | Quantny
1 48 Camshalt N385 - 07001 1
2 ¥ Falt key C10 %25 GB/T1096 - 1979 1
3 ITEEEE Valve wappet N85 - 07003 6
4 [ JHE#F Valve push rod N85 - 07002 6
5 % % blocking plug N85S - 02208 2
6 W $E B Front rocker arm support N390T - 02201 1
7 &M Washer 8 GB/T859 - 1987 6
8 B §] Screw M8 x 45 GB/T70.1 - 2000 3
9 2149 H £ Valve rocker arm bushing N85 - 02212 6
10 14EW Valve rocker arm N8S - 02211 6
I A0 fi) BV 8 4 §T Valve clearance adjusting screw | N85 - 02202 6
12 A0 B 8 £ Valve clearance adjusting nut N85 - 02203 6
13 SITER AR Valve rocker arm spring N8BS - 02205 3
14 9 # Bolt M8 x 60 GRB/TS782 - 2000 | 4
15 84T Screw M8 * 50 GB/T79 - 2000 | 4
16 &8 Nut M8 GB/T6170 - 2000 | 4
17 8 Wash 8 GB/T97 .1 - 1985 | 4
18 % Nut M8 GB/T923 - 1988 Kl
19 % # Bolt M8 x 45 GB/TS782 - 2000 2
20 % B B Rocker arm support N85 - 02204 ‘ 2
21 | ®% Rocker arm shaft bushing N8BS - 02206 [ 2
22 # % B Rocker arm support N390T - 02204 I 1
23| H9% Rocker arm shaft N385 - 02207 | 1
24 M Circlip 14 GB/T894.1 - 1986 2
25 G Nut M8 < | GHB/T6172 - 2000 3
26 B MW W T Decompresson adjusting screw N390T - 01010 3
27 M IE 38 Decompression shaft N390T - 01013 |
28 MM E EE Valve spring seat(upper) N85 - 02001 -1 6
29 I3 Valve coller N85S - 02002 12
30 IS AW Valve outer spring N8S - 02003(1) 6
31 SITH M Valve inner spring N85S - 02003(2) 6
32 $#*C() Exhaust valve - N90 - 02007 3
33 # 4[] Intake valve N90 - 02008 3




sembly

Fig.8 Water Pump and fan A



Water Pump and Fan Assembly(Fig.8)

¥8 Refl. No. % ¥ Name of parts T 4% Part No. | ¥R Quantity
=t & # Bolt M8 ¥ 60 GB/T5783 - 2000 4
2 M Washer 8 GB/T859 - 1987 15
i ——8 ¥ H A Cooling fan N485 - 08001 1
B R #38 Fan pad ‘ N390T - 08019 - 1 1
5 % & Nu M10 GB/T6170 - 2000 1
6 8 Washer 10 GB/T859 - 1987 1
7 8 Washer 10 GB/T97.1 - 1985 1
8 K EEW R Water pump pulley N85Q - 08011(1) 1
9 &K % 5 ¢ & Water pump pulley housing | N48ST - 08012 1
10 M # Bolt M8 » 25 GB/T5783 - 2000 1
11 8 Washer 8 GB/T97.1 - 1985 1
|12 # Key 4 % 36 GB/T1099 - 79 1
T3 | ®E NuMs GB/T6170 - 2000 a
14 R H Bracing N8ST - 08018 1
15 A B & Water pump housing N8ST - 08004 1
16 Bt Stud M8 ~ 50 GB/T898 - 1988 1
17 K il 1% 28 23§ Water renypenature sensor modd 306 1
18 Hil 2 thermostat( Mode!l 155B) N85Q - 17003 1
19 MR Oil cup MS ~ 1 GB1152-79 1
20 BB BAR N Thermostat housing gasket | N8ST - 08008 1
21 il 287 Thermosiat housing N85T - 08007 1
22 8 # Bolt M8 x 30 GB/T5783 - 2000 2
23 K 3 Water seal ring IF - 12 N85T - 08003 1
24 K F ot §& Water pump impeller NBST - 08005 1
25 AKH B H Water pump gasket NS5T - 08009 1
26 & & % % iR Water pump adapter N8ST - 08010 1
|27 K 5% 18 848 1 Water pump adapter gasker | NSST - 08017
28 | #4T Screw M8 X 16 GB/T868 - 2000 2
36 O W& M Seal ring 40 7 3.1 GB1235 - 76 1
30 | % Bolt M8 x 20 GHB/TS5783 - 2000 2
31 i K & & Water Water drain connector N8ST - 08013 1
32 i 7K 48 3 48 1 Water drain connector gasket N8ST - 08014 1
33 BE Plug N8ST - 08016 1
_—_— &8 Washer 12 GB3541 - 83 1
3s FOK B Water drain screw N85T - 08015 1
36 % #2 Bolt M8 - 45 GB/T5780 - 2000 2
37 W Stud M8 - 35 | GB/T898 - 1988 3
38 K E 4 Water pump shaft ' N83T - 08006 1
39 R 2§k Ball bearing 602020 - GB276 - 1994 2
40 $5K M R Bearing spacing sleeve ~ N85T - 08002 1
41 48 Circhp 35 GB/T893.2 - 1986 1
42 FB A Fan belt 13 % 8 x 1060 GB/T11544 - 1997 1




Lo

F19.9 Oil Sump Assembiy



Oil Sump Assembly(Fig.9)

9 Ref. No. £ % Name of parts ¥ .W49 Part No. | # Quantity
1 SZ (7 Dowel pin N485T - 03110 2
2 MR K Oil sump gasket N390T - 11001 - 1 1
3 MK Oil sump p N390T - 11004 - 1 1
4 W Washer 8 GB/T93 - 1987 39
5 o # Bolt M8 x 55 GB/TS782 - 2000 1
6 % # Bolt M8 x 30 GB/TS783 - 2000 17
7 ORI M Seal ring 16%2. 4 GB1235-76 2
8 1 3 Plug 195 - 01026 2
9 8 Washer 10 GB/T93 - 1987 6
10 M ¥ Bolt M10 x 30 GB/T5782 - 2000 2
11 B8 Washer 10 - 100HV GB/T9S - 1985 4
12 B # Bolt M10 x 30 GB/TS783 - 2000 4
13 B 76 88 M Auxiliary oil sump gasket N390T - 11005 -1 1
14 ¥ b REZE Auxiliary oil sump N390T - 11006 - 1 11
15 & # Bolt M8 x 25 GB/TS5783 - 2000 11
16 4 Bolt M8 x 45 GB/TS783 - 2000 10




Fig.10  Lubricating Oil Pump Assembly



Lubricating Oil Pump Assembly(Fig.10)

£ % Ref. No. . % # Name of parts T 549 Part No. | ## Quantity
| G Nut M10x 1 GB/T6173 - 2000 1
2 W Washer 10 GB/T8S59 - 1987 1
3 | B8 Washer 10 P GB/T848 - 1985 1
4 Pl B8 Oil pump gear N85 - 13007(A) 1
5 [ B % Pressure - limiting plug N85S - 13006 1
6 # # Bolt M6 ~ 50 GB/TS782 - 2000 3
7 ## Holt M6 55 i GB/TS782 - 2000 1
8 % Washer 4 GB/T859 - 1987 4
9 B E W’ Pressure - limiting spring | N85 - 13005 1
L 10 8 Washer 6 - GB/T859 - 1987 4
11 FHER Steel ball O10 GB308 - 77 1
12 UL F & Oif pump body N485 - 13001(A) 1
13 | 9r¥§ F Outer rotor N485 - 13004(A) 1
14 B4 £ ¥4 Cylindrical pin N85 - 13103(A) 1
15 ¥ F Inner rotor N485 - 13102(A) 1
16 HL R 8 88 Adjusting shim N485 - 13008(A) 1
17 HLitt 5L 8 Oil pump cover N85 - 13002(A) 1
18 5 Gasket N85 - 13003 1
19 # Key3 <S> 13 GB/T1099 - 79 1

HLM R $ Ol pump shalt

N485 - 13101(A)




Fig.11 Fuel System



Fuel System(Fig.

11)

¥ 5 Rel. No. % ¥ Name of pans T .MS Part No. | R Quantity
1 ¥ PR Woodruff3 x 16 GB/T1099 - 79 1
2 M E Injection pump ZN390T - 18001 1
D 3 N 3 4T Cylindrical scr;:l MS x 30 GB/T6S - 2000 2
4 W Pipe clip(A) N8S - 14001 4
S RRNEHERRER nyevon purg umeng poae adaprer N8S ~ 18005 1
6 AW %MW Spring washer § GB/T859 - 1987 2
7 %8 Nut MS GB/T6170 - 2000 2
8 V-ERFREER 1™ crinder bgh prosure fud poe ZNA485QA - 14103 1
9 BoEREREEE 1™ crinder hugh presere fuel prpe ZN48SQA - 14102 1
10 CEREREEH 3™ cylnder high pressure fuel pipe ZN485SQA - 14101 1
1 3B i 28 i 3 9 B T Fuel filter outlet pipe N390T - 15300 1
12 8 740 2 280 0 9 BE 4 Fuel feed pump outlet pipe | N390T ~ 15400 1
13 % 4 Bolt M8 x 25 GB/TS782 - 2000 2
14 B8 washer 8 GB/TRS599 - 1987 2
15 @8 washer 8 GBV/T848 - 1985 2
16 e 08 28 & Fuel filter N48S - 28000 1
17 o i 28 £ &R Injector ZN490QA - 25000 3
18 o it 28 (5] 3 % 745 Injector fuel return pipe | N390T - 15100 1
19 ok R ik 2 B Fuel pump flange gasket | N85 - 18002 1
20 MEER Inject pump end cover N8S - 18003 1
21 o SR S4B )Y Injection pump end cover | N8S - 18004 1
2| @M Washer 12 | GB/T93 - 1987 1
23 B & Nut MI12 o GB/T3170 - 2000 1
2% :::i::ﬂ*ﬂﬁ Fuel feed pump in- \i85 - 155004 d




Fig.12 Oil suction Strainer Assembly

Oil suction strainer Assembly(Fig. 12)

% Ref No. % B Name of parts T .BH9 Pant No. | R Quantity
1| @) Gasker N390T - 16002 1
2 WLk 2 08 38 8 R Ol suction strainer N390T - 16000A 1
3 @M Washer 6 o . GB/T8S9 - 1987 2
. W ¥ Bolt M8 = 35 GB/TS782 - 2000 2
5 4 Bolt M6~ 12 GB/TS783 - 2000 2
o @ W Washer 8 . GB/T848 - 1985 2




Fig.13 Breatner Assembly

Breather Assembly(Fig.13)

¥ 9 Ref No % ¥ Name of parts ¥ .BM9 Part No. | B R Quantity
1 B8 Nut MS GB62 - 88 1
2 W Washer § GB/T97.1 - 1985 1
3 PF R 25 B Breather cover N85 - 19001 1
4 M B Seal ring NS5 - 19002 1
5 8™ Cartndge N8S - 19003 1
6 M4 Cartndge retainer N8S - 19004 1
7 00 B KN & {1 Breather body N3I9OT - 19100 1
§ | R Bok M5 12 GB/TS782 - 2000 2
9 © M Washer 8§ GB/T859 - 1987 2
10 M ER RN Push rod case cover gasket | N8BS - 19005 1




%

Fig. 14 Generator /Starting Motor /Silencer



Generator/Starting Motor/Silencer(Fig. 14)

¥4 Ref.No. % ¥ Name of parts ¥ .89 Part No. | % Quantity
1 HLAE 2 28 2 R Lubricating oil filter N390T - 16000A 1
2 EHRHLE R Starting motor N485 - 30000(A) 1
3 F R BHLE M Charging generator N85Q - 29000 1
4 TNBABER Air filter N48S - 27000 |
5 WML R Silencer N8ST - 20000 1







Tension pulley assembly(Fig.15)

% Ref.No. % ¥ Name of parts % 849 Part No. | ¥R Quantity
1 R X E Tension pulley bracket N390T - 21002 1
2 EREM Tension pulley shaft N390T - 21004 1
3 M Bush ring , N390T - 21003 2
4 K4 Tension pulley N390T - 21001 1
5 K Bearing 6302ER - 2RS GB/T276 - 1994 1
6 5 Thrust ring 42 GB/T893.1 - 86 1
7 B Washer 12 GB/T93 - 1987 1
8 98 Nut M12 GB/T6170 - 2000 1
9 1 Washer 8 GB/T97.1 - 1985 2
10 B Washer 8 GB/T93 - 1987 2
1 %48 Bolt M8 x 20 GB/TS5783 - 2000 2

CHANGCHAI CO..LTD.,CHINA

123 Huaide Zhonglu
Changzhou Jiangsu China
Tel . 0086-519-6633706
Cable : CHANGCHAL
Fax.0086-519-6633706

http ;//www.changchai.com.cn

E-mail ; jrec@sohu.com



